
 
 
 
 
 
 

   
 
 

Environment Friendly Techniques for  
Wastepaper Based Pulp and Paper Industries 
overv iew,  approach  and  case  examples  

 
 
 
June 2015 
 
 
 
 
 
 
 
 

 
 

 

 
  



 
 
 

 
 
 
 
 
 
 
 
 
 
Environment Friendly Techniques for  
Wastepaper Based Pulp and Paper Industries 
overv iew,  approach  and  case  examples  

 
 
 
June 2015 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 



 
 

  3
 

Content 
 

1.  Chapter - Overview of the Paper Industry ................................................................................. 1 

1.1  Brief Introduction to the Global Paper Sector ........................................................................ 1 

1.2  Brief Introduction to the Indian Paper Industry ...................................................................... 2 
[...]
paper machines the broke system needs different storage towers for uncoated 
and coated broke.  
 

Economics The company implemented change in March 2014 by investing a capital cost of 
only Rs. 10,000. The observed savings in the electric cost was Rs. 30,000 per 
month, giving simple payback of 10 days. The total savings of Rs. 3,60,000 per 
annum (only electricity cost) is thus estimated. 
 

Driving force for 
implementation 

To return the paper fibre back to the process with no disruption in the uniformity 
and quality of the stock flowing to the paper machine. Electrical power saving by 
avoiding reprocessing as well as quality of fibre remains good. 
 

Example plants Daman Ganga Paper Mills, Vapi, implemented the operational change in March 
2014. 
 

Reference 
literature 

EU BREF for Pulp & Paper Sector 

 
 

Case Example 2: Continuous Operation of Clarifier as "Save All" 

Description & 
achieved 
environmental 
benefits 

'Save-all' system separates solids (fibres and filler) from the process water. An 
efficient ‘save-all’ system that produces clarified water with a low suspended 
solid content is essential to use process water instead of fresh water for select 
applications. 
 

Cross-media 
effects 

Sedimentation installations are suitable for the clarification of filler-loaded 
process water but necessitate large volumes and therefore a large space 
requirement. 
 

Operation data Before: 
 
 The surplus flow from different storage / holding systems was going to 

ETP and was intermittent, thus the clarifier operation was not continuous. 
 The recirculating water quality from ETP to process was very poor due to 

stagnation of organics resulting in bio-fouling. 
 There was hardly any recovery of fibre, which in turn increased solid 

sludge generation at sludge dewatering system. 
 



 
 

  27
 

 
Figure 11: Process Water Flow without Fibre Recovery 
[Source: GIZ-IGEP & GCPC Team] 

After: 
 The existing clarifier was made into continuous operation as “save all”, 

due to which recirculating water quality is improved from overflow of 
clarifier. The clarified water is now recirculated to process. 

 Underflow of clarifier is now passing through Sliding Screen for recovery 
of fibre which is reused into the system. 

 This reduces the TSS5 up to 40% in non-recoverable impurities which 
were earlier going directly to the filter press and finally as sludge. 

 The capital cost invested was negligible, since the TSS level has been 
reduced by 40 %; the value of recovered fibre is significant. 

 The problem of high sludge generation and its eventual disposal is also 
resolved.  

 

 
 

Figure 12: Process Water Flow using Existing Clarifier as Save-All for Fibre 
Recovery  
[Source: GIZ-IGEP & GCPC Team] 

Applicability This technique is applicable for plants that have existing floatation system 
which can be used as Save-All (Flotation plants consist of a clarifying basin 

                                                 
5 Total suspended solids 



 
 

  28
 

with sludge removal, aeration equipment for a partial stream of clarified water, 
and a dosing plant for the flotation chemicals). 
 

Economics No information on economics of the technique available. 
 

Driving force for 
implementation 

Fibre stream that is recovered in save-alls is returned to the stock chest and 
the different quality waters are returned to different uses relevant to their quality 
where replacing fresh water. 
 

Example plants Daman Ganga Paper Mills, Vapi is operating the clarifier as Save-All since 
March 2014. 
 

Reference 
literature 

EU BREF Document for Pulp & Paper Sector. 

 
 
We are benefited by implementing “Environment Friendly Techniques”. It is 
very difficult to become more precise and figure out the benefits. Whatever will 
be earned will be hidden and not visible by figures as the environment friendly 
techniques are implemented for the protection of our Globe and not the 
figures. 
 

 

 
Mr. Suresh Desai, General Manager (Tech.)

Vaibhav Paper Boards Pvt. Ltd.
 
 
 

Case Example 3: Reduction in the “Edge Cutter” Waste by Adjustment of “Deckle Guard” 

Description & 
achieved 
environmental 
benefits 

When the paper moves from Head box to wire section, generally, the required 
width of paper on Pop Reel and Rewinder is 102 inch (259.08 cm). Therefore, 
“Deckle Guard” is adjusted in order to increase  the final paper width from 102 
inch to 105 inch, to reduce the “Edge Cutter” (edge trim) waste as wet broke and 
its subsequent reprocessing. 
 

Cross-media 
effects 

- 

Operation data Before: 
 When the paper is passed through the wire section for dewatering, total width 

of wire section is more than required width of the paper, thus, “Deckle Guard” 
is adjusted to get a final width of 102 inches.  

 Due to this adjustment, when the paper is cut through the “Edge Cutter” for 
getting the desired width, there is generation of wet broke which is required 
to be reprocessed through the drum thickener via Couch Pit. This 
reprocessing increases production cost and resource consumption. 



 
 

  29
 

 
Image 13: Edge Cutter at Wire Section  
[Source: GIZ-IGEP & GCPC Team] 

After : 
 Industry after evaluation, readjusted the “Deckle Guard” with increase in final 

paper width from 102 inch to 105 inch. 
 The waste from the “Edge Cutter” was reduced to about 2%-2.4%. Which in 

turn reduced the reprocessing cost i.e., about 7.5 Rs./kg.  

 
Image 14: Reduction in Wet Broke from Edge Cutter  
[Source: GIZ-IGEP & GCPC Team] 

Applicability The technique is applicable to all mills. 
 

Economics With no capital cost investment the industry saved Rs. 24,75,000 per annum in 
the reprocessing of broke. 
 

Driving force for 
implementation 

Reduction in wet broke or increase in final product.  

Example plants The technique is implemented by R. A. Shaikh Paper Mills Pvt. Ltd., Vapi. This 
technique is also mostly implemented all paper mills.  
 

Reference 
literature 

http://www.greycon.com/case-studies/case-study-durango-paper-company (for 
advanced trimming practices). 
  

 
 
 
 



 
 

  30
 

 
Through the techniques implemented and under implementation we get 
benefit in terms of improved fibre recovery and reduction in water 
consumption. This project helped us understand the potential for making our 
operations more efficient and at the same time reduce the environmental 
emissions.  
 

 

 

Mr. D. B. Ashar, Director (Tech.)
Best Paper Mills Pvt. Ltd.

 

Case Example 4: Installation of Poire for Fibre Recovery from Coarse Rejects 
(Plastic Waste) 

Description & 
achieved 
environmental 
benefits 

Poire system is used to remove the plastic waste from pulp slurry that comes 
from the Hydro Pulper and fibre loss due to mixing with plastic waste can be 
avoided. 
 

Cross-media 
effects 

This technique results in generation of plastic waste from the waste paper 
processing.  
 

Operation data Before: 
 Pulp slurry containing plastic waste was collected in a tank and then coarse 

rejects (plastic) were removed manually onsite. 
 Fibres loss with plastic waste was estimated to be around 0.5% (based on 

160 TPD production). This plastic waste along with fibres was sent to a 
Cement factory for co-processing as waste from Paper industry. 

 
After: 
 Industry has planned to install a batch processing poire system for efficient 

defibring of the pulp and reduction in the fibre loss while removing the 
contaminants from the pulp. Thus, the loss of fibre to the cement industries 
as waste for co-processing can be avoided. 
 

 
 

Image 15: Poire System for Plastic 
Waste Removal  
[Source: GIZ-IGEP & GCPC Team] 

 

Applicability This technique is applicable to all recycled paper mills.  
 

Economics The capital cost to be invested by industry is about Rs. 80,00,000 with estimated 
savings through fibre recovery will be Rs. 36,00,000 per annum i.e. with a 
payback in 26 months. 
 

Driving force for 
implementation 

Recovery of fibre from the waste.  



 
 

  31
 

Example plants Many recycled paper plants in India. Best Paper Mill, Unit 2 located in Vapi 
GIDC, will implement this technique. 
 

Reference 
literature 

http://www.pulpandpaperonline.com/doc/hydrapurge-ii-detrashing-system-0001  

Note: The savings mentioned are calculated & indicative only, based on the 
information available & is subjected to verification from industry after completion 
and implementation of the system. 
 

 
 

Case Example 5: Efficient Fibre Recovery through Poly Disc Filter & Quality Process Water for 
Recirculation 

Description & 
achieved 
environmental 
benefits 

The process water from paper machine, passing through the poly disc filter via 
side hill screen, results in recovery of valuable fibres to be reused. Also the 
treating the overflow with coagulating chemicals such as Delfloc-5310 
(Polyelectrolyte Polymer) reduces the TSS, resulting in improved recirculation 
of water.  
 
A disc filter precoated/conditioned with raw pulp produces stocks with the 
highest consistency (10 – 30%) and is designed to produce a three-way (or 
four-way) separation of the white water into fibre. The first draw is cloudy water 
and the subsequent draws are clear and super-clear filtrate. The cloudy filtrate 
is usually recycled back to the filter as dilution water, but can also  replace 
fresh water in the process or be used for the dilution of the stock. A higher 
recycling rate of cloudy filtrate back to the disc filter results in a cleaner filtrate. 
The concentration of suspended solids in the clear filtrate (fines and fillers) is 
usually about 10 – 150 mg/l for virgin pulp or 100 – 400 mg/l for recycled pulp. 
 

Cross-media 
effects 

None believed likely. 

Operation data Before: 
 The surplus process water flow mainly from machine area was directly fed 

to the “Save All” via Side hill screen. The side hill screen generates high 
levels of residual fibre content as the fibre recovery is not efficient. 

 
 

 

 

 

 

Figure 13: The 
Process Water 
Flow with Fibre 
Loss 
[Source: GIZ-IGEP 
& GCPC Team] 

 
 The under flow from Save-All was diverted to ‘Sludge Holding Tank” 

contained for post dewatering in centrifuge, while the overflow with high 
TSS (>400 mg/lit) was recycled back to process for reprocessing of fibre 
(internally and via “Save All” system) to various production steps. This 
leads to the reduction in strength of the fibre as well as increased 
reprocessing cost. 



 
 

  32
 

 The presence of fibre in recirculating streams also results in problem of 
biofouling and unnecessary increase of TSS in the filtrate. 

 The quality of recirculation water was checked for COD and if it exceeded 
5000 mg/litre, then certain quantity was purged to downstream biological 
treatment system, to avoid potential effect on product quality. 

 
After : 
 Industry has planned to install the “Poly Disc Filter“ for thickening of the 

pulp, also back water passing to ETP6 will be of much better quality and 
thus will reduce load on ETP significantly. Also, it will generate super 
clarified water which will be used in pulp mill & paper machine. The poly 
disc filter will be installed by December 2015, after side hill screen. It will 
recover about 0.5 % fibre (Base on 160 TPD Production) from water 
process stream and reuse into the process.  

 
 

Figure 14: Process Water Flow with Efficient  
Fibre Recovery through Poly Disc Filter  

[Source: GIZ-IGEP & GCPC Team] 
 
 The filtrate from poly disc filter will be stored in a new tank with a capacity 

100 m3 per day. Where Delfloc 5310 is introduced as a “Coagulant” 
through an online dosing system. 

 The dosed water is transferred to the existing Save-All where the 
coagulant will adsorb the remaining fibres & fines (TSS) from the water, 
the flocs generated settles at the bottom of the Save-All. The overflow 
from Save-All (TSS<100 mg/litre) is re-circulated to the process plant 
which will also eliminate the bio-fouling within process water and the 
underflow goes to the sludge dewatering system through centrifuge. 
 

                                                 
6 Effluent treatment plant 



 
 

Image 16: Picture of Poly Disc Filter  
[Source: GIZ-IGEP & GCPC Team] 

Applicability This technique is applicable to all mills. 
Economics The capital cost to be invested by industry is Rs. 150,00,000 with total 

estimated savings to the industry of Rs. 36,00,000 per annum giving simple 
payback in 4 years (considering fibre cost saving only). 
 

Driving force for 
implementation 

Improved fibre recovery and clear process water for recirculation within process 
as well as reduced ETP load are major driving force for implementation. 
 

Example plants Best Paper Mill, Unit 2 located in Vapi GIDC, will implement this technique.
  

Reference 
literature 

EU BREF Document for Pulp & Paper Sector. 

Note The savings are estimated and are subjected to practical verification after 
installation of system. 
 

 
 
 
The project has given us the space to rediscover our process and rectify 
flaws leading to greater efficiencies. It has given us a recurring savings 
potential making our recycling facility highly viable economically and 
environmentally  very sound. I have thoroughly benefitted individually 
intellectually through the dialogue 
 

 

 

Mr. Tushar Shah, Director
Damanganga Group

 
 

Case Example 6: Process Modification - Recovery of Fibre from Couch Pit and 2nd Stage Centri 
Cleaner 

Description & 
achieved 
environmental 
benefits 

Extended process concepts with a higher number of process stages might be 
used to manufacture paper for special purposes or to meet the customers’ 
needs (high-quality products). Reducing reprocessing of fibre from couch pit 
and 2nd Stage Centri-cleaner by modifying the route of pulp and efficient fibre 
recovery reduces fibre loss and results in saving energy. A balance between 
cleanliness of stock, fibre losses, energy requirements and costs should be 
found and depend to certain extent on the paper quality produced.  
 

Cross-media 
effects 

The improved recycled fibre quality results in an improved paper quality. The 
rejects from different process stages need to be collected separately and used 
for different purposes. 
 

Operation data Before: 
 During Kraft paper manufacturing process, accept of 2nd stage Centri-

cleaner collected in Couch pit was reprocessed after screening through 
inclined screen and sent to the thickener. 

 The inclined screen was found to be non-efficient and there was a loss of 
about 0,5% (based on 70 TPD production) fibre with the rejects. 
 



 
 

  34
 

 
 
Figure 15: Old Process Steps without Fibre Recovery  
[Source: GIZ-IGEP & GCPC Team] 
 
After: 
 
 Additional side hill screen is placed in process, after the couch pit, to reduce 

continuous recirculation of pulp and direct supply to mixing (machine) chest 
after screening and fibre recovery by-passing thickener and refiner. 

 
 
Figure 16: Modified Process Steps with Fibre Recovery  
[Source: GIZ-IGEP & GCPC Team] 
 
 This modification in process helps in recovery of about 5% (Base on 70 TPD 

Production) fibre. 
 

Applicability Rebuilds of stock preparation plants as well as of the stock approach flow 
system can usually be realised in existing mills. A 'standard' stock preparation 
plant typically uses more machines than are required for the 'minimised stock' 
concept, the shutdown of only a part of the equipment is necessary and 
probably some new pipes and pumps for the connection to the machine chest 
are required. 
 

Economics Total capital cost invested by industry was Rs. 1,70,000 with total saving of 
Rs.14,17,500 per annum giving a simple payback in 2 months. 

Driving force for 
implementation 

The driving forces to implement stock preparation plant concepts with 
'minimised' process stages are lower investment and operation costs mainly 
saving in electrical power as a result of the fewer machines required. 